
 
 

 

Ph.D. Program: Chemical Processes Engineering 

 

NUTRIENT RECOVERY FROM WASTE WATER TREATMENT 

PLANT BY SORPTION PROCESSES: TECHNICAL AND 

ECONOMIC ANALYSIS 

 

 

 

Author:  Xialei You Chen 

Supervisor:  César A. Valderrama 

Department: Chemical Engineering 

Date:   September 2018 

  



i 
 

Acknowledgments 

 

After four years since the day you think that it would be cool become a Doctor, after several 

attempts to quit, writing the acknowledgements is a real proof that everything is possible if you want 

it. Reminding all the good moments lived in these years, the joy every time you receive a journal 

editor email accepting a manuscript and all people you meet makes you almost forget about the 
[...]
organic matter and nitrogen from treated effluents. Depending on the adsorbent, adsorption 

capacity ranged between 3.5 and 5.5 g PO4/kg after 18 – 24 hours of HRT. Adsorbent showed 

lifetime between 5 and 7 years with a removal efficiency over 90% and loaded filtration media could 

be potentially used as a soil amendment or fertilizer, if it is allowed by the local legislation. It has 

been implanted in small and medium size WWTP in the USA, Brazil or Taiwan (Drizo, 2016, 2012). 

CoMag is an improved flocculation, coagulation and clarification process by infusion of magnetite 

in the reaction tank to selectively precipitate phosphorus. Chemical flocks in the CoMag system 

reported a settle speed 30 times faster than conventional clarification. The system can handle a 

wide range of flows and loads, removes oil and grease and can achieve total phosphorus 

concentration below 0.05 mgP/L with low Capital Expense (CAPEX) and Operational Expense 

(OPEX). Currently, this process is used in 20 WWTPs in the USA and it is being studied under pilot 

plant conditions in UK (Bratby, 2016; Dery et al., 2015; Tozer, 2007). 

BluePro is a reactive filtration process by using Fe functionalized sand surface as adsorbent. It is 

a modular process, which can be easily adapted for WWTP expansion and reported a payback 

period below 3 years. Potential applications of this technology include metals removal and 

denitrification, in addition of phosphorus reduction below 0.05 mgP/L of total phosphorus content 

(Evergreen Water Solutions, 2013).  

For the case of ammonium not full commercial references for recovering ammonium from the 

treated effluents on WWTP incorporating conventional activated sludge and efforts still with lower 

TRL have been reported mainly in side-streams generated on the anaerobic sewage sludge 

treatment. It is worth to mention that most of proposed technologies have been developed for the 

single recovery of phosphate and ammonium in separate pathways whereas simultaneous 

phosphate and ammonium recovery by using calcium (Ca-Ze) and magnesium (Mg-Ze) activated 

zeolites have been recently evaluated and postulated at Barcelona Tech-UPC (Table 1). The use 

of zeolitc materials properly activated with Ca and Mg ions assures the simultaneous recovery of 

both nutrients. Additionally, their physical and morphological properties are suitable to be used as 

nutrient carriers for operating as slow-release fertilizers and they improve soils properties (e.g., 

texture, water content, etc…) were tested for the simultaneous recovery of these nutrients by 

obtaining a phosphorus and nitrogen rich fertilizer. Published studies demonstrated that, 

ammonium is immobilized on such sorbents by sorption, ion-exchange processes or retained as 

low solubility minerals forms (NH4MgPO4), while phosphate is mainly present as low solubility 

mineral phases (MgNH4PO4, CaHPO4,) (Hermassi et al., 2018)  

After the critical review of the state of the art, it can be concluded that there are several technologies 

available for the recovery of phosphorus from the WWTPs, but there is a lack of solutions focused 

on the recovery of nitrogen, since it is not a resource that presents scarcity, as if it exists for 



Chapter 9. Economic assessment case study 

99 
 

phosphorus. Different initiatives are widely developed worldwide to recover P for fertilization 

application from wastes generated on WWTPs. All of them are centered in two main directions: a) 

recovery of P as struvite from the sludge anaerobic digestion side-streams and b) recovery of P as 

phosphoric acid from the mono-incineration ashes generated from thermal treatments of sewage 

sludge in most of the northern countries of Europe and Japan (Amann et al., 2018). However, any 

initiative to recover ammonium at full scale could be found and the need to promote the deployment 

of solutions is a real challenge for the next decade.  

In view of that, the aim of this study is to assess the economic feasibility of implementing alternative 

technologies for simultaneous phosphorus and nitrogen recovery from WWTP treated secondary 

effluent considering the CAPEX and OPEX of the required facilities, and potential revenues from 

cost savings and the sale of loaded adsorbent. The economic feasibility assessment will be 

performed for a scenario in which the following boundary conditions has been selected: i) the use 

of a sorbent with dual capacity to sorb N and P simultaneously; ii) the implementation to a large 

WWTP (treatment capacity > 3m3/s) that incorporates a tertiary treatment; and iiI) the saturated 

sorbent enriched on N, P will be commercialized as fertilizer. 

 

9.2. Methodology for the economic feasibility study. 

9.2.1. Ammonia and phosphate adsorbents selection.  

In previous studies the sorption evaluation of polymeric adsorbents as well as different salt 

activated synthetic zeolites at the lab scale have been assessed. A summary of adsorption 

performances of these adsorbents is summarized in table 9.2 where t90% is the time required for 

reaching the 90% of maximum adsorption capacity.  

 

Table 9.2. Equilibrium and kinetic sorption properties of assessed adsorbents at lab scale 

 qN [mg N/g)1 qP [mg P/g]2 t90% [min]3 Reference 

FO36 - 29.1 65 (You et al., 2016b) 

Fiban-As - 52.9 50 (You et al., 2016a) 

Ze-Na 13.2 - 10 
(You et al., 2017b)  

Ze-K 22.6 - 2 

Ze-Ca 95.7 38.8 30 

(You et al., 2017a) Ze-Mg1 42.9 10.5 20 

Ze-Mg2 47.1 7.8 - 
1 qN [mg N/g] is the total sorption capacity for ammonium, 2 qP [mg P/g] is the total sorption capacity for ammonium, 

and 3t90% is the time required for reaching the 90% of maximum adsorption capacity. 

 

The synthetic zeolite Ze-Ca was selected for the present economic feasibility study as it reported 

the best performance for simultaneous recovery of nitrogen and phosphorus from wastewater 

treated effluent in terms of sorption capacity for both nutrients and due to the kinetic parameters 

that showed a faster sorption rate, which can lead to a short HRT. In addition, tertiary reactive 



Nutrient recovery from waste water treatment plant by sorption processes: technical and economic analysis 

100 
 

media filtration proved to be one of the most cost effectiveness alternatives for phosphorus removal 

in municipal wastewater treatment (Bashar et al., 2018).  

Furthermore, it is considered the Baix Llobregat WWTP as it is the largest and newest WWTP in 

the Metropolitan Area of Barcelona, which includes a water regeneration station, built in 2007 and 

which is based on filtration and reverse osmosis. This facility could be used for the filtration and 

separation of loaded zeolite from treated secondary effluent (Hermassi et al., 2016). 

 

9.2.2. The Baix Llobregat WWTP (BLl-WWTP) as nutrients recovery site study.  

The BLl-WWTP began to work at 2002 and several improvements have been introduced since then, 

such as the biologic treatment of wastewater, anaerobic digestion of sewage sludge or the 

implementation of a water regeneration station.  

Nowadays, this plant treats the 36% of the wastewater generated in the Metropolitan Area of 

Barcelona and it provides service to approximately 2 million of population equivalent (PE) by 

treating 273330 m3/d of wastewater, which represents 65% of its design flow (4.86 m3/s) (Àrea 

Metropolitana de Barcelona, 2017a). According to the average composition of the wastewaters 

treated with influent values of 60 gN/m3 and 6.8 gP/m3 the amount of N and P reaching the WWTP 

approaches to 9200 ton/y and 1100 ton/y, respectively.  

12 identical working lines consisting on a primary settlement, and a conventional secondary 

biological treatment compose the BLl-WWTP. The main part of the treated effluent is discharged 

into the Mediterranean Sea through an emissary 3.2 km long (Köck-Schulmeyer et al., 2011).  

In addition, a regeneration station was installed in 2007, capable to provide tertiary treatment to 

WWTP effluent for reuse in agricultural irrigation, wetland conservation, groundwater hydraulic 

barriers against marine saline intrusion, and groundwater recharge of Llobregat river aquifer. The 

tertiary treatment consists on ultrafiltration (UF), reverse osmosis (RO), reverse electrodialysis 

(EDR) and disinfection (Köck-Schulmeyer et al., 2011). Analysis of the average composition of the 

treated water along 2012 indicates that approximately 1200 tonN/y and 390 tonP/y were discharged 

to the Mediterranean Sea. 

The scheme of the BLl-WWTP and the main stages of treatment are shown in Figure 9.1. The 

zeolite filtration system is proposed to be installed after the secondary clarifier to use the existing 

ultrafiltration (UF) unit from the regeneration station for separating the loaded zeolite from the 

treated water as has been proved successfully elsewhere (Hermassi et al., 2016).  



Chapter 9. Economic assessment case study 

101 
 

 
Figure 9.1. Scheme of the BLl-WWTP configuration (Àrea Metropolitana de Barcelona, 2017b) 

1 Sedimentation tank, 2 Pumps, 3 Bar screen, 4 Grit chamber, 5 Primary clarifier, 6 Biologic reactor, 7 Secondary 
clarifier, 8 Treated water discharge, 9 Flocculation tank, 10 Lamella clarifier, 11 Screening, 12 Disinfection, 13 UF and 
RO, 14 Sludge thickener, 15 Sludge Digester, 16 Sludge thermic dewatering 

  

Finally, the current phosphorus removal working scheme in BLl-WWTP (Figure 9.2a) and the 

proposed scheme for nutrients recovery (Figure 9.2b) are depicted in Figure 9.2. Flow distribution 

shown in Figure 9.2b is defined in order to obtain a final P concentration below 2 mgP/L as it is 

established by the EU  regulation (Mas-Pla et al., 2006) 

 

a) 

 

 
 



Nutrient recovery from waste water treatment plant by sorption processes: technical and economic analysis 

102 
 

b) 

 
Figure 9.2. Summary of a) current and b) purposed working scheme and sampling data for recovery of nutrients at the BLl-WWTP. 

Flow-rates and composition of the main parameters have been provided by AMB (Àrea Metropolitana de Barcelona, 2017a) 

 

It is worth to mention that average wastewater sampling data shown in Figure 9.2 are from 2010, 

but because the BLl-WWTP has not introduced any significant technical modifications since then, 

composition of initial and treated wastewater would present no relevant changes and can be used 

for this analysis. However, BLl-WWTP total treated flow is updated to the last available records 

(2015).  

 

9.2.3. Economic Assessment 

 Financial ratios were used in this work for assessing the feasibility of implementing Ze-Ca facility 

in the BLl-WWTP. The net present value (NPV), internal rate of return (IRR), return of investment 

(ROI) and payback period (PP) were estimated for this purpose. 

Net Present Value (NPV) (Eq. 9.1) is expressed as the difference between the current value of 

cash of inflows and outflows over a period and it is used to analyze the profitability of any investment.  

𝑁𝑃𝑉 =  ∑
𝐵𝑡 − 𝐶𝑡

(1 + 𝑟)𝑡

𝑇

𝑡=1

 Eq. 9.1 

  

where Bt and Ct are the inflows and outflows at the period t, and r is the discount rate. 

Internal Rate of Return (IRR) is calculated by solving the Eq. 9.2 and it specifies whether the project 

breaks even with an NPV of zero; if the obtained result is greater than the discount rate, the project 

is feasible.  

0 = 𝑖𝑛𝑣𝑒𝑠𝑡𝑚𝑒𝑛𝑡 + ∑
𝐵𝑡 − 𝐶𝑡

(1 + 𝐼𝑅𝑅)𝑡

𝑇

𝑡=1

  Eq. 9.2 

  

Return of Investment (ROI) (Eq. 9.3) is a measure to evaluate the efficiency of an investment, since 

it measures the amount of return of an investment in relation to the cost of investment.  



Chapter 9. Economic assessment case study 

103 
 

ROI =
Gain from investment − Cost of investment

Cost of investment
x100 Eq. 9.3 

  

The Payback Period (PP) (Eq. 9.4) is the time required to recover the cost of the investment. For 

ROI calculation, will be considered a lifetime of 20 years for the WWTP (Machado et al., 2007). 

PP =
Cost of investment

Annual Gain from investment
 Eq. 9.4 

  

The investment is required for the installation of zeolite filtration tanks as well as influent and effluent 

pumping systems and plant pipelines modification. No further investment is needed as the zeolite 

filtration will be performed by gravity (Alkas et al., 2013; Foreman, 1985; Hansen, 1997) and the 

separation system will use the existing ultrafiltration modules from the regeneration station.  

For zeolite filtration tank dimensioning it was considered the BLl-WWTP maximum treatment flow, 

the volume of zeolite for targeting a phosphorus concentration of 0.01 mg/L and the volume of 

wastewater for 120 minutes of HRT by using a scaling factor of 4 to the kinetic parameter obtained 

at the laboratory scale (Table 9.2). Taking into account these criteria it was determined that the 

volume needed for the filtration tanks was 1320 m3.  

The OPEX were calculated considering the cost of adsorbent as well as a 5% increase of the 

current BLl-WWTP OPEX (8.4 M €/year) due to the significant increase of operational demand of 

ultrafiltration modules in terms of energy and maintenance. 

Finally, as the loaded zeolite contains calcium phosphate (You et al., 2017a) it can be sell as Triple 

SuperPhosphate (TSP) fertilizer with approximately a 15% of phosphorus nutrient content. 

According to Maaβ (2014) the commodity price for fertilizer which contains 20% of phosphorus 

nutrient is set on 220 €/ton. In addition, the implantation of zeolite filtration system would lead to 

chemicals cost saving related to iron salt use in order to fitregulation phosphorus levels in 

discharged water. According to a non-published study performed by SUEZ Spain, the average cost 

of the phosphorus chemical removal is estimated on 0.7 €/kg Pin. 

 

9.3. Results and Discussion 

9.3.1. Economic Assessment 

For CAPEX estimation it was taken as a reference the cost calculation performed by  Blasco Saiz  

(2010) for a 1000 m3 tank resulting in 250.6 k€ at 2010. Thus, considering a linear increase of the 

cost with the tank volume and a Retail Price Index (RPI) increase of 11.6 % (Instituto Nacional de 

Estadística, 2017) from 2010 to December 2017, the investment for each sedimentation tank can 

be estimated on 370 k€. For achieving 1.8 mgP/L of total phosphorus concentration at the 

discharged wastewater stream, the installation of zeolite filtration tank in 7 operating lines is needed, 

leading to a cost of 2590 k€. 



Nutrient recovery from waste water treatment plant by sorption processes: technical and economic analysis 

104 
 

Furthermore, according to the project for reusing BLl-WWT treated water  quotation for the BLl-

WWTP regeneration station, pumping facilities and pipelines installation would cost around 1500 

k€ (Depuradora Baix Llobregat S.A., 2007), leading to a total initial investment of 4090 k€. 

Wastewater production in Barcelona Metropolitan Area have been quite constant with a fluctuation 

of ±1% in the last 3 years, thus, for the economic assessment during BLl-WWTP lifetime, it was 

considered an annual increase of treated flow of 1%. In addition, it was considered a discount rate 

of 4% and adsorbent cost of 115 €/ton. A summary of variables considered for the economic 

analysis is listed in the Table 9.3.  

Table 9.3. Summary of considered variables for economic assessment 

BLl-WWTP lifetime 20 years Discount rate 4% 

Ptot after zeolite filtration 0.01 mgP/L Raw zeolite price 115 €/ton 

Ptot final 1.8 mgP/L Loaded zeolite (15% 

of PO43- content) 

220 €/ton 

HRT 120 minutes Chemical cost saving 0.7 €/kg Pin 

Variation of BLl-WWTP 

treated flow 

+ 1% per year   

 

The expected cash flow of the zeolite filtration facility for the BLl-WWTP lifetime is summarized in 

Table 9.4 and the evolution of NPV (according to Eq. 9.1 – 9.4) is exhibited in Figure 9.3. 

 

Table 9.4. Expected cash flow and working parameters for the BLl-WWTP 